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Bt S /
Sample Name HDPE Corrosive Cabinet ABS Shelf Serial No.
FE IR & fi] #ooR j
Sample Condition Solid Material
E 7 / Bt /
Manufacturer Brand
, ¢ THEIEFE . N
| — N =} =
gfmu?e ziufe Submitted for Testing by the Sjjl ?en Q%zaity /
P Applicant P
Z At B A JZ 1B R B RS A BR 2 A
Client Xiamen Toppla Material Technology Co., Ltd.
N 2 r =t x N NS N X ~ =
4R HhE .Eljﬂﬁ%%li/&m%ﬁwﬁim:}a’.m?k% 3.1 el .
Address of client Road, Shenqing Industrial Area, Guankou Town, JiMei District, Xiamen, China
361023
Z fE H M Z £ A
Consigned Date 2021.05.25 Consignor /
(R IRE RS i o W2 ZEFEAT
Test Date 2021.05.25-2021.06.03 Test Category Entrustment Test
A T RARIE h (35%ERER, 30% AR, 30%MHER, S0%MERR)
i I H - N2 o -
Test Item Liquid corrosion resistance (35% hydrochloric acid,30% sulfite, 30% nitric
acid, 50% phosphoric acid)
AR 4 ®PRE L
Test Standard Customer specified method
S5 RVE D5 0T

a2
Test Conclusion

The test data of the sample(s) is attached to the page(s) of this report.

P 5 B LA it AR *ﬁ‘iﬂﬂ%%fwﬂéﬁﬁ% .

# The sample information is provided by the client, and our company is only
Remark .
responsible for the sample.
#H e C ¥ o 1l

Approver: ;k_ %?: ,a}%
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5 R E e i 2% 4 Rl g5 R Tor B v
Number Test Item Test Conditions Test Results Test Standard
35%h ST A AR Ak
35% hydrochloric | =&, FEMAESTM | No obvious change in
acid WA A TR appearance
48h, MEHML. ST AR
30% AR At room temperature, | No obvi i}i i
. ) 0 obvious change in .
T 4 5 30% sulfite £ % PR i
o . the sample was appearance
1 Liquid corrosion red in th PE e Customer
soaked in the i AR
resistance 30%MHMR . & . i ) specified method
S corresponding liquid. | ‘No obvious change in
30% nitric acid
for 48h, and the appearance
50% R appearance was ST B AR A
50% phosphoric observed. No obvious change in
acid appearance
o 0 HE P

Test Photos:

#HE

Remark

1-35%Eh R i i A
Photo 1-before 35% hydrochloric acid test
skkok zlgﬁ%ﬁg ok

*** End of Page ***
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K 2-35%ER IR 16 1A
Photo 2-in 35% hydrochloric acid test

B 3-35%h IR 10 I T
Photo 3-after 35% hydrochloric acid test
stk zlgﬁ%ﬁg sokok
*** End of Page ***
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B 4-30% Bt g 100 1 R
Photo 4-before 30% sulfite test

B 5-30% MGt g 1055 H R
Photo 5-in 30% sulfite test
KoKk zlgﬁg%:ﬁg KoKk
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K 6-30% 1t iR i 56 ) e A
Photo 6-after 30% sulfite test

B 7-30% Al I i A i R
Photo 7-before 30% nitric acid test
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Qingdao Mst Testing Technology Co., Ltd.
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P 8-30% il i i 4 A L
Photo 8-in 30% nitric acid test

B 9-30% Al & 46 e fE
Photo 9-after 30% nitric acid test
KoKk zlgﬁg%:ﬁg KoKk

*** End of Page ***
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P 10-50%0f Fi it 30 Hir Ly
Photo 10-before 50% phosphoric acid test
P 11-50% BRI B
Photo 11-in 50% phosphoric acid test
skokok zlgﬁ%ﬁg skokok
*** End of Page ***
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P 12-50%f Bt 0 e U
Photo 10-after 50% phosphoric acid test
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*** End of Report ***
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Notice Items
LR IR S A2 IR FR. O AL

The test report is-invalid without "special seal for testing technology" and signature of

o]
1|||'I'II

testing, auditing and approving person.

20 AR IRSCER, BRI & R IMEOR T AL
The test report is invalid if it is altered, and its copy is invalid if it is not stamped with
"special seal for testing technology".

3. RN, R RACH SRR 15T
Send samples for test, and test results are only responsible for incoming samples.

4 RARAERINREE R, SOV BCRAL AR, AR A 2y AR -
The test results of this report are only for the internal use of the agreement unit, and can’t be
used as the basis for dispute resolution.

5. WEERE Z HETTLH AN, PR BCRALIR N R ZAIE B AT SRR i 45
], AL AT
Within 15 days from the date of receiving the report, the agreement unit shall send personnel
to collect the samples with valid certificate and agreement sheet. If you don't receive the
sample within the time limit, it will be deemed as abandoning the sample

6+ MINAIRE A UG MR E 2 B+ H AdRl, @A T2,
Any objection to this report should be raised within 15 days from the date of receiving the
report, exceeding which the dispute will not be accepted.

T~ SSRGS AR PN 0 AT B 5T A SR 06 S I A e IR R AT e R

The lab can complete the testing items jointly or by commission with the qualified lab.
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